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1 Summary 
Sponsored Investigation Report Number FNK 12125 

Test on a timber wall panel at 50-kW/m² irradiance in accordance with AS/NZS 3837:1998 

2 Test Details 

2.1 Sample Identification 

Elevate (Paulownia) 

2.2 Sponsor 

Auswood International Pty Ltd 
Unit 6, 4-20 Violet Street  
REVESBY NSW 2212 
AUSTRALIA 

2.3 Manufacturer 

Auswood International Pty Ltd 
Unit 6, 4-20 Violet Street  
REVESBY NSW 2212 
AUSTRALIA 

2.4 Job Number 

NK7958 

2.5 Test Date 

8 June 2018 

2.6 Description of Sample 

The sponsor described the tested specimen as an ultraviolet (UV) coated timber wall panel comprised of 
Paulownia wood species. 

Nominal total thickness: 5 mm  
Nominal density:   260 kg/m³ 
Colours:     white (UV coating)/ beige (wood)  

2.7 Documentation 

The following documents were supplied by the sponsor as a full and complete description of the sample: 

 Test Agreement and form FTAF33 dated 22 December 2017. 
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3 Method 

3.1 Conditioning of Specimens 

Prior to the test, the specimens were conditioned to constant mass at a temperature of 23  2°C and a 
relative humidity of 50  10%. 

3.2 Test Method 

Tests were performed in accordance with Australian/New Zealand Standard 3837:1998 Method of test for 
heat and smoke release rates for materials and products using an oxygen consumption calorimeter. All test 
specimens were exposed in the horizontal orientation with the standard pilot operating. 

Nominally 100 x 100-mm specimens were tested as supplied. Specimens were tested with the use of an edge 
frame. The edge frame reduces the test surface area to 0.0088-m². The specimens were restrained with a 
wire grid which further reduced the test surface area to 0.0081 m2, and this is the area used in calculations. 

For the test, specimens were wrapped in aluminium foil so that the four edges and the bottom of the 
specimen were covered. The foil formed a shallow tray that retained any molten material during testing.  

Three specimens were tested at an irradiance level of 50-kW/m². 

The nominal exhaust system flow rate for all tests was 0.024-m³/s. 

A measured quantity of ethanol was burnt to obtain a C factor to be used in the Heat Release calculations.  

3.3 Departure from Standard 

In performing heat release rate calibration to determine the orifice constant, C, an alternative procedure was 
employed as specified in Clause 10.2.4 of ISO 5660-1:2015(E) by burning a measured quantity of absolute 
ethanol. 

3.4 Duration of Test 

The test is terminated when any one of the following is applicable: 

1. 2 minutes have passed since all flaming or other signs of combustion from the specimen ceased; and 

2. the average mass loss over a 1 minute period has dropped below 150-g/m²; 

3. 60 minutes have elapsed; or 

4. the specimen fails to ignite after a 10 minute exposure. 

Note: The mass loss test end criterion was not used for this test.  
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4 Results and Observations 

Observations 

4.1.1 SPECIMEN 1 

The specimen began to smoke after 3 seconds exposure to the test. The specimen ignited during the test. 
The test was terminated when 2 minutes have passed since all flaming or other signs of combustion from 
the specimen ceased and the average mass loss over a 1 minute period has dropped below 150-g/m². 

4.1.2 SPECIMEN 2 

The specimen began to smoke after 4 seconds exposure to the test. The specimen ignited during the test. 
The test was terminated when 2 minutes have passed since all flaming or other signs of combustion from 
the specimen ceased and the average mass loss over a 1 minute period has dropped below 150-g/m². 

4.1.3 SPECIMEN 3 

The specimen began to smoke after 3 seconds exposure to the test. The specimen ignited during the test. 
The test was terminated when 2 minutes have passed since all flaming or other signs of combustion from 
the specimen ceased and the average mass loss over a 1 minute period has dropped below 150-g/m². 
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4.2 Results of Tests 

The results of tests as specified in the Standard are summarised in Table 1. 

Test Details: 

Date of test: 8/06/18 
Test Report Date:  12/06/18 
Ethanol burn ('C' factors): 0.038254 

Table 1 Results of test 

 

IR
R

A
D

IA
N

CE
 (

kW
/m

²)
 

TI
M

E 
TO

 S
U

ST
A

IN
ED

 

B
U

R
N

IN
G

 (
s)

 

TE
ST

 D
U

R
A

TI
O

N
 (

s)
 

TH
IC

K
N

ES
S 

(m
m

) 

SP
EC

IM
EN

 M
A

SS
 (

g)
 

M
A

SS
 R

EM
A

IN
IN

G
 (

g)
 

M
A

SS
 L

O
SS

 (
g

) 

PE
R

CE
N

T 
O

F 
M

A
SS

 
PY

R
O

LY
SE

D
 (

%
) 

A
V

ER
A

G
E 

R
A

TE
 O

F 
M

A
SS

 

LO
SS

 (
g/

m
².

s)
 

PE
A

K
 H

R
R

 (
kW

/m
²)

 

A
V

ER
A

G
E 

H
R

R
 (F

IR
ST

 6
0s

 

A
FT

ER
 IG

N
) 

A
V

ER
A

G
E 

H
R

R
 (F

IR
ST

 

18
0s

 A
FT

ER
 IG

N
) 

A
V

ER
A

G
E 

H
R

R
 (F

IR
ST

 
30

0s
 A

FT
ER

 IG
N

) 

TO
TA

L 
H

EA
T 

R
EL

EA
SE

D
 

(M
J/

m
²)

 

A
V

ER
A

G
E 

EH
C 

(M
J/

kg
) 

A
V

ER
A

G
E 

SP
EC

IF
IC

 

EX
TI

N
CT

IO
N

 A
R

EA
 

(m
²/

kg
) 

Sample 1 50 13 700 4.73 14.97 0.00 14.97 100.00 4.79 194.2 77.4 106.5 76.1 27.67 14.97 53.9 

Sample 2 50 14 495 4.73 14.95 0.45 14.50 96.99 4.72 205.5 71.4 104.9 75.3 27.65 15.45 39.9 

Sample 3 50 14 455 4.73 15.07 1.07 14.00 92.90 4.92 195.0 73.3 105.5 74.4 26.05 15.07 39.5 

Mean  13.7 550.0  15.0 0.5 14.5 96.6 4.8 198.2 74.1 105.6 75.3 27.1 15.2 44.4 

SD  0.6 131.4  0.1 0.5 0.5 3.6 0.1 6.3 3.1 0.9 0.8 0.9 0.2 8.2 

Notes: 

1. The results of this fire test may be used to directly assess fire hazard, but it should be recognised that a single test method 

will not provide a full assessment of fire hazard under all fire conditions . 
2. As per Section 9 (n) of AS 5637.1:2015, the determination of the group number was based on the AS/NZS 3837:1998 test, 

and was deemed valid in the cone calorimeter for the assignment of National Construction Code (N CC) group number. 

 
  



 

6   |  FNK 12125, A 

Copyright CSIRO 2018   This report may only be reproduced in full. Alteration of this report without written authorisation from CSIRO is forbidden. 

Figure 1 Heat Release Rate (HRR)  
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Figure 2 Effective Heat of Combustion (EHC) 
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5 Assessment Certificate 

Figure 3 Certificate of Assessment 2503 

 

End of Report
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